
 
 
 
 
 

 
 

 

 
 

 
 
 
 
 
 

 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ISTANBUL TECHNICAL UNIVERSITY  INSTITUTE OF SCIENCE AND TECHNOLOGY 

M.Sc. Thesis by 
Ayca ÇAKIR 

 

Department:  Environmental Engineering 

Programme: Environmental Biotechnology 
 

AUGUST 2006 

ENUMARATION OF AIRBORNE MICROORGANISMS :  
EFFECTS OF OPERATIONAL FULL SCALE  

TREATMENT PLANTS IN ISTANBUL 



 
 
 
 
 
 

 

 
 

 

 

 

 

 

 

 

 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ISTANBUL TECHNICAL UNIVERSITY  INSTITUTE OF SCIENCE AND TECHNOLOGY 
 

M.Sc. Thesis by 
Ayca ÇAKIR 

(501031801) 

 

Date of submission : 27 June 2006 
Date of defence examination: 03 August 2006 
[...]
possibly help assessing what degree they may affect human health. 

This project was carried out in Istanbul which is located in the western province of 

Turkey. It has a population over 10.000.000. 

Total Bacteria, Total Coliform, Fecal Coliform and Total Fungi are monitored as 

biological parameters. Additionally, wind velocity, wind direction, temperature, 

humidity, weather situation, sampling height and distance are monitored as critical 

environmental parameters.  

Any interferences had been applied to that treatment plants during the sampling. 

Samples had been taken during normal operational conditions. There were no 

different human or animal activities in the residences/plants during the sampling 

period. To minimize temporal variations, at some locations indoor and outdoor air 

was sampled at the same time.  

Eight set of measurements, 368 samples were taken over six months during winter 

and spring 2006. 

 

 

 

 



 26

Table 3.1 : Sampling Strategy 

Set Number Aim Sample  

1 determination of sampling volume 20 Samples 

2-4 determination of airborne microorganism 213 Samples 

5-8 focusing on the units which emits more bioaerosols 135 Samples 

 

Samples were collected using a microbial mechanical air sampler for the 

enumeration of bacteria, fungi and coliform concentrations as colony forming units 

(CFU). Merck Eco100 microbiological air sampler had been used on 3 occasions 

over 6 months to monitor winter variation. 

Sampling points were selected to reflect the airborne contamination. Results were 

compared by taking samples from reference points around Istanbul city and different 

points on and around that treatment plants. In every treatment plant, ~10 sampling 

points were selected. These sampling points have similar characteristics to provide 

comparison chance. 

There are several difficulties encountered in sampling biological aerosols and the 

evaluation of data obtained and identifying related health effects encountered. 

Previous studies showed that the bioaerosol occurence can depend on several factors; 

treatment plant capacity, treatment process type, hygienic measures, mechanical 

movement etc. 

The concentration of airborne material remote from sources is considered along with 

the effects of wind, humidity and temperature. Consequently; wind velocity, 

direction, temperature and humidity also measured. Wind can dilute the airborne 

microorganisms emitted from point resource which monitored or can transport some 

examples of materials from long distance sources other than monitored source. The 

vertical concentration differentiation have not been studied. The short-term variation 

of bioaerosol concentrations are also considered. Consequently, some critical 

environmental factors had been monitored to analyse differences between sample 

results.  



 27

Geographical and regional monitoring of indoor microorganisms has not been 

studied locally. 

Wind speed data and general weather conditions were obtained from a local 

meteorological station. 

Wind speed data and general weather conditions were measured. Temperature and 

relative humidity were recorded for every point during the sampling campaigns.  

The following protocols were applied to monitor, airborne microorganism 

concentrations and critical environmental factors in the wastewater treatment plants 

and their surrounding environment. 

3.2.Residence Selection 

Aim of this study is to monitor the biological airborne microorganisms that outlined 

before. In the literature it was emphasized that treatment activities such as 

wastewater, sewage treatment, waste landfilling, composting etc. have potential to 

emit large number of microbial airborne pollutants.  

Istanbul is the biggest city of Turkey regarding population. There are several 

municipal wastewater treatment plants; they vary in treatment process type, 

wastewater characteristic and capacity. Some of these plants are matter of concern 

because they are located very close to public residences. 

Initially, all of the environmental treatment plants around Istanbul had been assessed 

and Tuzla Biological Municipal Wastewater Treatment Plant, Pasakoy Advanced 

Biological Municipal Wastewater Treatment Plant and Atakoy Biological Municipal 

Wastewater Treatment Plant had been choosen according the issues mentioned 

above. 

3.3.Description of the Sites and Sampling Points 

Measurements of the concentrations of airborne material near these dominant sources 

are reviewed for both area sources, and for point sources. 

Outdoor and some indoor air samples were collected and characterized. Sampling 

point selection was based on similarity in extent of main treatment units. 



 28

Sampling points were selected to reflect the airborne contamination. In every 

treatment plant, minimum 10 sampling points were selected. These sampling points 

have similar characteristics for giving comparison chance.  

There were no differentiation between day and night regarding treatment operations. 

Wind ventilation was the main thing which ventilates these areas when samples are 

taken.  

3.3.1. Tuzla Biological Wastewater Treatment Plant 

Tuzla municipal wastewater treatment plant has been started to operate from 1998. 

Aim is to preventing Marmara Sea from municipal pollutants. Pollutants are coming 

from Gebze, Darica, Cayirova, Tuzla, Pendik and Kartal residences. Collection 

channels have 4500 mm diameter.  

 

 

Figure 3.1 : General View of Tuzla Municipal Wastewater Treatment Plant 

 



 29

Tuzla municipal wastewater treatment plant operates as conventional activated 

suldge process. Advanced biological treatment  processes -biological phosphorus and 

nitrogen removal units- will be installed in the close future.  

Today, Tuzla biological wwtp has a capacity of 450.000 m³/d (2.250.000 Person). 

Figure 3.2 : Tuzla WWTP Process Flow Chart 

 

Wastewater treatment plant consists of pretreatment units, biological treatment and 

sludge dewatering units. Treatment units are explained below in general; 

Wastewater influents come from Pendik and Tuzla pass through mechanically 

cleaned bar screens (course and fine) as a first step. Bar racks are used to protect 

pumps, valves, pipelines, and other appurtenances from damage or clogging by rags 

and large objects. Screens composed 120 and 18 mm parallel bars and have 

mechanical cleaning system. Bar screens are working with automatically cleaning 

system and wastes are transmitted into a container through a conveyor. Wastes 

collected in the container are transferred to landfill area.  

Wastewater passing from bar screens enters into aerated grit chambers. Grit chamber 

retention time is 4 min. Sand which settled in the bottom is conveyed to sand 

seperation funnel and sand are conveyed wastewater container with screw conveyor. 

wastewater 
influent 

Pu
m

pi
ng

 S
ta

tio
n 

Sc
re

en
s 

G
rit

 C
ha

m
be

r 

G
ra

vi
ty

 S
et

tli
ng

 

A
er

at
io

n 

Fi
na

l C
la

rif
ie

r 

Sludge Dewatering Flotation 

Sludge Digestion 

Centrifuge Sludge 

wastewater 
effluent 



 30

Also grease acumulated in the surface, are scraped with surface scraper on the bridge 

then they are taken to a collection tank. 

Effluent from aerated grit chambers goes to first primary settling tanks. There are 4 

tanks and tank volumes are 2682 m³. Retention time is 2 hours. Settled materials are 

scraped with bottom scraper then they are taken into sludge thickening unit for ~26 

hours. Then sediments pumped into the sludge digestion tanks. There are 2 sludge 

digestion tanks of 530 m³. 

Wastewater effluent from primary settling that don’t include settelable materials can 

be treat biologically in the aeration tanks. Volume of each aeration tank is  6000 m³. 

There are 4 tanks. In the aeration tanks, mainly organic carbon has been removed and 

the air is obtained by blowers.. Air from the blower is distributed efficiently by 

diffusers.  

Activated sludge comes to the secondary clarifiers after the biological reactor. The 

treated water is collected by weirs and is send to discharge units. Primary and excess 

sludge are dewatered by sludge treatment units. 

Sampling points are illustrated in the figure 3.3. 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



1

23

5

4

6

7
8

10

9

Sampling Points 

Final  
Clarifiers 

Aeration 
Tanks 

Primary  
Settling 

Screens and  
Grit Chambers 

Sludge digestion 
and  

waste gas tanks 

Sludge  
Tanks Office  

Building 

Security 
(Entry) 

Sludge  
Dewatering 

 Unit Name 

Figure 3.3 : Sampling Points in Tuzla Biological MWTP 

 

 

31



 32

3.3.2. Paşaköy Biological Wastewater Treatment Plant 

Paşaköy WWTP was built in 2000 and design capacity of plant is 250.000 pe and 

100.000 m³/d of domestic wastewater (500 kg P/d load) (table III.1). The plant was 

designed for removal of organic matter (COD), nitrogen (N) and phosphorus (P). 

Treatment plant based on advanced biological treatment process technology and 

designed as A2/O process; anaerobic zone followed by anoxic then oxic zones 

aeration units. The main parts of treatment process and sludge treatment are 

consisting of; 

• 3 anaerobic tanks 

• 4 aeration tanks (operated as 50% anoxic) 

• 4 final clarifiers 

• Dissolved air flotation 

• Sludge storage tank 

• Sludge dewatering units 

Following preliminary treatment wastewater goes into distribution unit (non-bulking 

selector) and then into the anaerobic tanks (Bio-P Unit) 

The Bio-P Unit are constructed as three tanks. Three tanksa re operated in series. The 

activated sludge is kept in suspension by 2 slow going propeller stirrers in each tank. 

The stirrers are mounted on a fixed walkway across the tanks.  

The COD and N removal accomplised in a biological system; the process tanksa re 

constructed as two paralel activated sludge units each with 4 channels in series. 

Channel 1 is always anoxic and other 3 channels are equipped with diffusers for 

aeration. Under normal conditioms channel 1 is operated without aeration (anoxic), 

channel 2 without aeration in summer time and aerated in winter time, channel 3 and 

4 are aerated. 

Each process unit is constructed and equipped so that hakf of the unit can be taken 

out of operation. In this situation both remaining channels will be aerated in order to 

maintain nitrification. Air is blown into channels through ceramic diffusers. There 

are 2+1 blowers each has 11000 Nm³/h capacity (250 kW). 



 33

The activated sludge is kept in suspension by 4 slow going propeller stirrers (banana 

blades) in each channel. The stirrers are mounted in pairs on two fixed walkways 

across the tanks. The mixers are operated continiously. Recirculation of wastewater 

from channel 4 to channel 1 is done by 4 submersible pumps in each process unit. 

The recirculation pumps are operated continiously. 

The activated sludge leaves nitrification tank splitting into four final clarifiers. After 

settling, the purified wastewater is dischared into nearby recepient. A large fraction 

of the settled activated sludge is returned to the non-bulking selector and Bio-P tanks 

to maintain desired biomass concentration. Excess sludge is wasted from fourth 

aeration tank (nitrification tank) flows into dissolved air flotation unit. The sludge 

wasting rate results in a total sludge retention time in the system of approximately 

15-25 days.  

The concentrated sludge from the DAF unit gravitates to a sludge storage tank. The 

tank is equipped with slow moving mixers to keep the sludge homogenised and 

bottom air diffusers to keep it aerobic, so that phosphorus releases does not take 

place.  

 

Figure 3.4 : General View of Tuzla Municipal Wastewater Treatment Plant 

Sampling points are illustrated in the figure 3.5. 

 

 



 Unit Name 

1

2

3

4

56

7

8

9

DAF 

Process  
Tanks 

Final  
Clarifiers 

Pumping 
Station 

Process 
Tank 

Sludge  
Storage 

Sludge  
Dewatering 

N

W

P 
 Removal 

Fıne 
 Screens 

Sampling Points 

Figure 3.5 : Sampling Points in Pasakoy Advanced Biological MWTP 

34



 35

 

3.4.Measurement of Airborne Microorganisms 

The reason for measuring bioaerosols in the air is principally to assess health hazards 

or risks by; determining both qualitatively and quantitatively what biological 

material is present; and monitoring the effectiveness of control. 

The principles of sampling bioaerosols, may be common to all of the methods, but 

sampling and assay methods and materials will need to be chosen according to the 

biological material being studied and the environment in which it is found. 

Special care was taken not to effect the normal operations and not to disturb the 

residences’ interiors; this practice was meant to minimize particle reaerosolization 

and provide for sampling normalization among the residences sampled. 

3.4.1. Biological Parameter and Culture Medium Selection  

Bacteria and fungi are selected because in many atmospheric environments, airborne 

bacteria, fungi and their fragments may fall into a respirable size range that can 

penetrate deep into human lungs (< 10 _m) (Gorny et al., 2002) 

The coliform group of organisms had been assessed because they are suitable as 

indicators. They are common inhabitants of the intestinal tract, both of humans and 

warm-blooded animals. Many of the pathogens found in warm-blooded animals also 

infect humans, as indicator of both human and animal pollution is desirable 

(Madigan, M.T., Martinko, J.M., Parker, J., 1997) 

One of the basic characteristics of a microorganism is its nutritional requirements. A 

dehydrated culture medium is described as a substance or a group of substances that 

satisfies those nutritional requirements. With many simple and complex formulations 

of dehydrated culture media available on the market. 

 

 

 

 

 



 36

Culture media are formulated to create appropriate environments for specific 

microorganisms.  

Following agars are choosed to monitor Total Bacteria, Total Fungi, Total Coliform 

and Fecal Coliform. 

3.4.1.1.Plate Count Agar 

This medium does not contain any inhibitors or indicators; it is mainly used to 

determine the total microbial content. 

  

 

 

 

 

 

 

 

 

 

 

Figure 3.6 :   Plate Count Agar 

 

   Typical Composition (ingredients per liter) 

   Peptone from casein   5.0 g 

   Yeast extract     2.5 g 

   D(+)glucose    1.0 g 

   Agar-agar    14.0 g 

 
 



 37

 

 

Method of  Preparation (Ref : Merck, Product Label) 

• Suspend 22.5 g in 1 liter of demineralised water by heating in a boiling water 

bath or in a current of steam, autoclave (15 min at 121°C). If desired, add 1.0 

g skim milk powder/liter prior to sterilization.  

• pH must be adjusted 7.0 ± 0.2 at 25°C.  

• The plates are clear and yellowish.  

3.4.1.2.Endo Agar 

Endo Agar is selective culture medium and it is used for the detection and isolation 

of E. coli and coliform bacteria. 

 

 

 

 

 

 

 

 

 

 

 
 

Figure 3.7 :   Endo Agar 

Mode of Action (Ref : Merck, Product Technical Data Sheet) 

Sodium sulfite and fuchsin inhibit the growth of gram-positive bacteria. E. Coli and 

coliform bacteria metabolize lactose with the production of aldehyde and acid. The 

aldehyde liberates fuchsin from the fuchsin-sulfite compound, the fuchsin then colors 

the colonies red. In the case of E. coli, this reaction is so intense that the fuchsin 



 38

crystallizes out giving the colonies a permanent greenish metallic sheen (fuchsin 

sheen). Lactose-negative and wealkly lactose-positive E. coli do not show any 

fuchsin sheen. 

Typical Composition (ingredients per liter) 

   Peptones     10.0 g 

   Di-potassium hydrogen phosphate  2.5 g 

   Lactose     10.0 g  

   Sodium sulfite, anhydrous   3.3 g 

   Pararosanilin (fuchsin)   0.3 g 

   Agar-agar     12.5 g 

 

Method of Preparation (Ref : Merck, Product Label) 